EXHAUST VALVE FOR HVA TX 125 2018

EXHAUST VALVE for HVA TX 125 2018
1
(1)  0912060203
VIS CHC DIN 912
AH SCREW DIN0912-M 6X20
2
(2)  54637067000
DOUILLE DE RESSORT
SPRING SLEEVE
3
(3)  54637066000
RESSORT SURCHARGE
OVERLOAD SPRING
4
(4)  54637065000
LEVIER DE REGLAGE
CONTROL LEVER WITH BALL TYPE
5
(5)  54637068100
DOUILLE DE COUSSINET
BUSHING SLEEVE
6
(6)  50437065044
SLOTTED LEVER R/S
7
(7)  50437064044
SLOTTED LEVER L/S
8
(8)  0019050106S
HEX LOBE COUNTERSUNC SCREW M5X10 - 10.9
HEX LOBE COUNTERSUNC SCREW M5X
8
(8)  0019050106S
HEX LOBE COUNTERSUNC SCREW M5X10 - 10.9
HEX LOBE COUNTERSUNC SCREW M5X
9
(9)  50437079000
LOCK PLATE
9
(9)  50437079000
LOCK PLATE
10
(10)  50437023000
BEARING SLEEVE F. CONTROL FLAP
10
(10)  50437023000
BEARING SLEEVE F. CONTROL FLAP
11
(11)  50437061044
CONTROLLER DRUM CPL.
11
(11)  50437061044
CONTROLLER DRUM CPL.
12
(12)  0770140201
O-RING 14X2 FPM 75SH
12
(12)  0770140201
O-RING 14X2 FPM 75SH
12
(12)  0770140201
O-RING 14X2 FPM 75SH
14
(14)  50537020000
CONTROL FLAP
16
(16)  50437085000
STOP PLATE
17
(17)  0912060163
VIS CHC DIN 912
AH SCREW DIN0912-M 6X16
18
(18)  0014050123
VIS EPAULEE M 5X12 SW=6
HH COLLAR SCREW M 5X12 WS=6
22
(22)  0760082472
JOINT SPI
SHAFT SEAL RING 8X24X7 A DUO
23
(23)  0625160020
ROULEMENT A BILLE 16002 C3
BALL BEARING 16002 C3
24
(24)  50437050044
CENTRIFUGAL UNIT
25
(25)  54637098100
ROULEMENT 626LLBC3/5K
BALL BEARING 626LLBC3/5K
26
(26)  50437057100
ADJUSTING LEVER 125/150 2016
27
(27)  0618101410
NEEDLE SLEEVE HK 1010 10X14X10
28
(28)  0988101610
DISQUE AJUSTE DIN0988-10X16X1
SHIM WASHER DIN988 10X16X1
29
(29)  47237056000
ANGLE LEVER
30
(30)  0349000050
RONDELLE
WASHER DIN7349-5X15X2
31
(31)  50437095044
CONNECTING ROD CPL.
32
(32)  54637071200
CLAVETTE
SPRING INSERT
33
(33)  54637072300
RESSORT PRESSION JAUNE STANDAR
AUXILIARY SPRING MID. YELLOW
(33)  54637072500
RESSORT AUXILIAIRE 1,2MM 2001
AUXILIARY SPRING 1,2MM 2001
(33)  54837072100
RESSORT PRESSION VERT DUR
AUXILIARY SPRING HARD GREEN
34
(34)  54837069000
REGLAGE 250 2003
ADJUST. SPRING 2003
35
(35)  0770021120
JOINT TOR. 2-112
O-RING 12,37X2,62 NBR70
36
(36)  54837075000
VIS REGLAGE PRESSION 250 2003
SPRING GUIDE 250/300
37
(37)  0770240020
JOINT THORIQUE VALVE 250/300 9
O-RING 24,00X2,00 NBR70
38
(38)  54637070100
COUVERCLE REGLAGE VALVE 250/30
COVER LID 250-380'98
39
(39)  0014050203
VIS 6 PANS EPAULEE M 5X20 SW=6
HH COLLAR SCREW M 5X20 WS=6
40
(40)  50237195055
RESSORT
SECURING DIN-71805-S-8
Part number Description
# 1
0912060203
VIS CHC DIN 912
AH SCREW DIN0912-M 6X20
# 2
54637067000
DOUILLE DE RESSORT
SPRING SLEEVE
# 3
54637066000
RESSORT SURCHARGE
OVERLOAD SPRING
# 4
54637065000
LEVIER DE REGLAGE
CONTROL LEVER WITH BALL TYPE
# 5
54637068100
DOUILLE DE COUSSINET
BUSHING SLEEVE
# 6
50437065044
SLOTTED LEVER R/S
# 7
50437064044
SLOTTED LEVER L/S
# 8
0019050106S
HEX LOBE COUNTERSUNC SCREW M5X10 - 10.9
HEX LOBE COUNTERSUNC SCREW M5X
# 9
50437079000
LOCK PLATE
# 10
50437023000
BEARING SLEEVE F. CONTROL FLAP
# 11
50437061044
CONTROLLER DRUM CPL.
# 12
0770140201
O-RING 14X2 FPM 75SH
# 14
50437020000
50537020000
CONTROL FLAP
# 16
50437085000
STOP PLATE
# 17
0912060163
VIS CHC DIN 912
AH SCREW DIN0912-M 6X16
# 18
0014050123
VIS EPAULEE M 5X12 SW=6
HH COLLAR SCREW M 5X12 WS=6
# 22
0760082472
JOINT SPI
SHAFT SEAL RING 8X24X7 A DUO
# 23
0625160020
ROULEMENT A BILLE 16002 C3
BALL BEARING 16002 C3
# 24
50437050044
CENTRIFUGAL UNIT
# 25
54637098100
ROULEMENT 626LLBC3/5K
BALL BEARING 626LLBC3/5K
# 26
50437057100
ADJUSTING LEVER 125/150 2016
# 27
0618101410
NEEDLE SLEEVE HK 1010 10X14X10
# 28
0988101610
DISQUE AJUSTE DIN0988-10X16X1
SHIM WASHER DIN988 10X16X1
# 29
47237056000
ANGLE LEVER
# 30
0349000050
RONDELLE
WASHER DIN7349-5X15X2
# 31
50437095044
CONNECTING ROD CPL.
# 32
54637071200
CLAVETTE
SPRING INSERT
# 33
54637072300
RESSORT PRESSION JAUNE STANDAR
AUXILIARY SPRING MID. YELLOW
# 33
54637072500
RESSORT AUXILIAIRE 1, 2MM 2001
AUXILIARY SPRING 1, 2MM 2001
# 33
54837072100
RESSORT PRESSION VERT DUR
AUXILIARY SPRING HARD GREEN
# 34
54837069000
REGLAGE 250 2003
ADJUST. SPRING 2003
# 35
0770021120
JOINT TOR. 2-112
O-RING 12, 37X2, 62 NBR70
# 36
54837075000
VIS REGLAGE PRESSION 250 2003
SPRING GUIDE 250/300
# 37
0770240020
JOINT THORIQUE VALVE 250/300 9
O-RING 24, 00X2, 00 NBR70
# 38
54637070100
COUVERCLE REGLAGE VALVE 250/30
COVER LID 250-380'98
# 39
0014050203
VIS 6 PANS EPAULEE M 5X20 SW=6
HH COLLAR SCREW M 5X20 WS=6
# 40
50237195055
RESSORT
SECURING DIN-71805-S-8
HVA TX 125 EXHAUST VALVE parts diagram.

A part can be selected in the image screen and text screen.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...